
Pacific Grove
Local Water Project

Brezack&Associates Planning

Draft
Environmental 
Impact Report

September 16, 2014

Volume 2 - Appendices 



 APPENDIX A 

 NOP and Responses 



March 4, 2014 

NOTICE OF PREPARATION OF A DRAFT ENVIRONMENTAL IMPACT REPORT 
AND SCOPING MEETING 

 

SUBJECT: Notice of preparation of a Draft Environmental Impact Report (EIR) for the 
Pacific Grove Local Water Project. Pursuant to the requirements of the California 
Environmental Quality Act (CEQA) and CEQA Plus1 requirements, the City of Pacific 
Grove (City) will be the Lead Agency and will prepare an EIR for the project. The City 
would like input from interested agencies and the general public on the scope and 
content of the environmental analysis.  

PROJECT NAME: Pacific Grove Local Water Project (PGLWP) 

PROJECT LOCATION: The proposed project site is located on Oceanview Boulevard, 
west of the intersection with Asilomar Avenue, within the City of Pacific Grove in 
Monterey County (see Figure 1, Project Location and Figure 2, Proposed Site Plan). 

PROJECT DESCRIPTION: The primary goal of the proposed project is to create a new 
supply of non-potable water for irrigation of the Pacific Grove Municipal Golf Links, the 
El Carmelo Cemetery, other irrigation locations and for other uses of recycled water as 
permitted in the State of California, to substitute recycled water where potable water is 
currently being used. The City of Pacific Grove would construct and own the PGLWP 
facilities.   

The City is coordinating with California American Water (CAW), Monterey Peninsula 
Water Management District, Pebble Beach Community Services District, and other 
public agency stakeholders regarding the PGLWP.  The PGLWP would be designed, 
constructed and operated in compliance with applicable regulatory requirements to 
protect public health and the environment. 

The proposed project consists of the construction of a sewer diversion structure, a 0.28 
million gallons per day (mgd) Satellite Recycled Water Treatment Plant (SRWTP), 
waste pump station and force main, recycled water pump station, approximately 0.25 
miles of 8 inch pipeline to recycled water customer sites, user connections and site 
retrofits. The proposed project would serve approximately 125 acre-feet per year (AFY) 
of recycled water mostly to the City of Pacific Grove Municipal Golf Links and El 
Carmelo Cemetery. The predominant use of recycled water would be landscape 

	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  
1	  The proposed project will be partially funded with a loan from the State Water Resources Control Board (SWRCB) 
State Revolving Fund loan program. Because this program is partially funded by the U.S. Environmental Protection 
Agency, it is subject to federal environmental regulations, including the Endangered Species Act (ESA), the National 
Historic Preservation Act (NHPA), and the General Conformity Rule for the Clean Air Act (CAA), among others. 
However, instead of having to comply with the National Environmental Policy Act (NEPA), USEPA has chosen to use 
the California Environmental Quality Act (CEQA) as the compliance base for California’s SRF Loan Program, in 
addition to compliance with ESA, NHPA and CAA. Collectively, the State Water Board calls these requirements 
CEQA-Plus.  
	  



irrigation. Irrigation would occur primarily at night to maximize water use efficiency and 
minimize public contact. The proposed project is the first phase of a multi-phase, long-
term PGLWP that could provide up to 600 AFY of recycled water.  

Figure 3 presents the location of recommended project uses and facilities. Table 1 
presents the user names and estimated demand information. 

Table 1 - Demand Group I Irrigation Demands 

ID Potential Customer Demand Type 

3-Year 
Reported 
Irrigation 
Demand 

(AFY) 

Estimated 
Actual 

Irrigation 
Requirement 

(AFY) 

Peak 
Monthly 
Demand 

(mgd) 
1 Municipal Golf Links Landscape Irrigation 75 90 0.179 

2 El Carmelo 
Cemetery 

Landscape Irrigation 8 10 0.020 

3 Crespi Pond 
Restroom 

Landscape Irrigation  
 
Toilet and Urinal 
Flushing 

0.3 0.4 0.001 

4 Truck Fill Construction and Street 
Sweeping 

20 24 0.048 

5 Golf Maintenance 
Facility 

Toilet Flushing 0.3 0.4 0.001 

6 Environmental 
Research Division 

Landscape Irrigation 0.2 0.2 0.000 

 Total   104 125 0.248 
 

The objectives of the PGLWP are: 

• To conserve available potable water supplies for domestic uses and to maximize 
the recycling and reuse of non-potable reclaimed municipal wastewater in a cost 
effective manner. 

• To substitute the City’s irrigation using CAW potable water with recycled water.  
• To maximize the use of existing wastewater collection, treatment, recycling and 

recycled water distribution infrastructure for the development of irrigation water 
and other non-potable demands. 

The PGLWP proposes to produce and distribute high quality recycled water to replace 
potable water used for non-potable water demands.  The PGLWP would include the 
following new facilities described in the following sections: 

• Source Water Diversion: wastewater diversion and collection facilities, including 
the reconditioning or replacement of an existing pipeline to convey source water 
to the new treatment facilities; 



• Treatment Facilities: a new SRWTP, located at the site of the retired Point Pinos 
WWTP, using membrane bioreactor treatment technology, and associated 
facilities to filter, treat, and disinfect the product water, 

• Recycled Water Storage and Distribution Facilities: consisting of the retrofit of 
two existing concrete tanks, a new pump station, pipelines, and appurtenant 
facilities to convey the recycled water to recycled water customers. 

• Waste Disposal Facilities: consisting of a new pump station and force main 
pipeline that discharges into the existing regional sewage collection facilities. 

• Future Facilities: consisting of expansion of both the SRWTP and the distribution 
system to provide recycled water to other non-potable demands throughout 
Pacific Grove and other locations. 
 

Source Water Diversion Facilities 

Wastewater would be diverted from the City’s sewer collection system near the 
intersection of Asilomar Avenue and Del Monte Boulevard.  The flow would be diverted 
by gravity in a new flow diversion structure equipped with a bypass.  The flow diversion 
structure would have a surface area of approximately sixty-four square-feet located near 
the intersection of Asilomar Avenue and Del Monte Boulevard.   

Approximately 0.6 million gallons per day (mgd), equivalent to 678 AFY, of wastewater 
is available at the proposed diversion structure. 

An 8-inch pipeline would be constructed from the diversion structure to the SRWTP.  
The proposed pipeline alignment is located within the existing easement and alignment 
of the retired sewage diversion pipeline to the Point Pinos Wastewater Treatment Plant 
through the City of Pacific Grove Municipal Golf Links.  Approximately 1,370 linear feet 
of 8-inch pipeline would be constructed by a combination of open-cut and trenchless 
construction methods.   

Treatment Facilities 

The proposed SRWTP would initially be constructed to meet a peak recycled water 
demand of 0.28 mgd, and could later be expanded to up to 0.54 mgd. 

The proposed SRWTP would be located at the site of the retired Point Pinos WWTP 
(see Figure 2, Proposed Site Plan).  The Project site is approximately 1 acre in size. 
The Project site is located on a heavily disturbed lot on the Pacific Grove Municipal Golf 
Links at Ocean View Boulevard. The City of Pacific Grove owns and operates this lot as 
a secondary corporation yard and truck filling station for street maintenance.  The City 
stores groundwater seepage in the existing WWTP clarifier and digester tanks for use 
by street sweeping trucks, sewer flushing, and construction. The two large tanks (retired 
WWTP facilities) and heavily traveled dirt driveways dominate the site. Construction 
materials and spoils are currently stored around the driveways and fill material is 
stockpiled in the northwestern corner of the site.  Portions of the existing facilities would 
be restored and reused as part of the SRWTP operations. 



Raw sewage would enter the headworks of the treatment facilities by gravity flow 
though a bar screen that would remove large debris. Wastewater would then be 
pumped through a fine screen.  Screened wastewater would be routed to a membrane 
bioreactor (MBR) for biological treatment.  The MBR would have aerated and unaerated 
zones to reduce nutrient concentrations in the recycled water (ammonia and 
phosphorous). The membranes would filter out suspended solids from the treated 
water.  Permeate from the membranes would flow to an ultraviolet light disinfection 
system. The treated irrigation water would be pumped to onsite storage tanks.   This 
satellite recycled water treatment plant would produce recycled water suitable for 
unrestricted uses pursuant to Title 22 of the California Water Code.   

The SRWTP would produce the following wastes that would require further treatment or 
disposal: 

• Screenings (both large debris and fine screenings) 
• Waste activated sludge (WAS) (from bioreactor) 
• Fine screen wash water 
• Membrane cleaning solution. 

Debris from the fine screens would be processed through a washer/compactor to 
remove organics and minimize odors.  The screenings would be regularly collected and 
hauled off-site for disposal. 

WAS from the SRWTP would be returned to the wastewater collection system for 
conveyance to the Monterey Regional Water Pollution Control Agency’s (MRWPCA) 
Regional Treatment Plant (RTP).  The waste pipeline would be 2-inches in diameter if 
the Monterey-Pacific Grove ASBS Stormwater Management Project (ASBS)2 project is 
not constructed. If the ASBS project is constructed the waste pipeline would be up to 
12-inches in diameter. In both cases the waste pipeline would be approximately 1,000 
feet in length and would be constructed using trenchless technology in Ocean View 
Boulevard.  

Wastes would be pumped to the MRWPCA RTP collection system downstream through 
a new Pump Station 15.1. A 1,000-gallon tank for temporary waste storage would be 
required at the SRWTP. 

Recycled water would be pumped to the existing 200,000-gallon clarifier and 430,000-
gallon digester for operational storage. Recycled water storage would provide flow 
equalization, storage for irrigation water, and hydraulic residence time adequate to meet 
regulatory disinfection requirements. The existing concrete tanks would be retrofitted to 
meet existing American Water Works Association (AWWA) and OSHA standards.  
	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  	  
2	  The City of Pacific Grove issued a NOP for the Monterey-Pacific Grove ASBS Stormwater Management Project 
(ASBS) EIR on October 2, 2013. A copy is available on the City’s website at: 
http://www.ci.pg.ca.us/index.aspx?page=306. The primary goal of the ASBS project is to limit flow and improve 
stormwater quality discharged into the Area of Special Biological Significance (ASBS) located along the Pacific Grove 
coastline. The project includes the diversion of both dry weather and portions of wet weather surface water runoff 
flows into an upgraded stormwater collection and treatment system from the ASBS watershed area, which includes 
much of the City of Pacific Grove and a portion of the City of Monterey. The proposed ASBS project would be co-
located on the former PGWTP site with the PGLWP.	  



Recycled Water Distribution Facilities 

The City proposes to construct a recycled water distribution system, including pipelines 
up to 12-inches in diameter, to convey the recycled water rom the SRWTP to recycled 
water customers.  The proposed distribution pipeline alignment would begin with a 
connection point from the SRWTP recycled water pump station.  The pipeline would be 
constructed through the Municipal Golf Links to Asilomar Avenue, with multiple lateral 
pipelines connecting to individual customer service connections.   

The pipeline alignment would be expanded in the future to additional recycled water 
customers as demand and financing warrant.  The pipeline would be located in the 
following alignment: 

• From Asilomar Avenue to Municipal Golf Links; Along upper property line of 
Municipal Golf Links to Briggs Avenue to Jewell Avenue; along Jewell Avenue to 
19th Street. 

• From Forest Avenue to Sunset Drive. 
• From Sunset Drive to 17 Mile Drive; along 17 Mile Drive to Lighthouse Avenue 

along Lighthouse Avenue to Asilomar Avenue. 
• From 17 Mile Drive to Lopez Avenue to Forest Lake. 
• From Forest Avenue to Prescott Avenue to Rifle Range Road. 

The recycled water distribution system would require flow control valves and other 
appurtenant facilities.  The proposed project includes work for furnishing and installing 
connections between the recycled water distribution system and existing irrigation 
systems, recycled water meters, valves, valve boxes, and installation of a “swivel-ell”.  
The swivel-ell allows the user to switch from the potable or recycled water distribution 
system while maintaining an air gap, as required by California Department of Public 
Health (CDPH) regulations.  Site retrofits include necessary signage, painting vaults and 
aboveground piping purple, tags, and purple sprinkler heads. 

Future Facilities 

Future phases of the project would require expansion of both the SRWTP and the 
distribution system to provide recycled water to other non-potable demands throughout 
Pacific Grove and other locations. However, because later phases of the PGLWP would 
require further development, their inclusion in the EIR is programmatic in nature and 
they will be analyzed at a lesser level of detail than the proposed project. 

ENVIRONMENTAL FACTORS POTENTIALLY AFFECTED: Aesthetics, air quality, 
biological resources, cultural resources, geology and soils, greenhouse gas emissions, 
hazards and hazardous materials, hydrology and water quality, land use and planning, 
noise, public services and utilities, and transportation/traffic.  

PUBLIC SCOPING MEETING: Pursuant to the public participation goals of the City and 
of CEQA, the City of Pacific Grove will host an EIR Scoping Meeting to gather additional 
input on the content and focus of the environmental analysis to be conducted and 



presented in the EIR. The scoping meeting will be held at the Pacific Grove City Hall, 
300 Forest Avenue, Pacific Grove, on Wednesday, March 4, 2014 at 6 PM.  

COMMENTING ON THE SCOPE OF THE EIR: The City of Pacific Grove welcomes all 
comments regarding the potential environmental impacts of the proposed project. All 
comments will be considered in the preparation of the EIR. Written comments must be 
submitted by April 4, 2014.  

Please direct your comments to:  

Daniel Gho, Superintendent Public Works 
City of Pacific Grove 
Public Works Department 
2100 Sunset Drive 
Pacific Grove, CA 93950 
Email: dgho@ci.pg.ca.us 
  



 
 
 

 
Figure 1 – Project Location



 

Figure 2 – Proposed Site Plan 

 



 

Figure 3 – Location of Recommended Project Uses and Facilities 

LEGEND

Irrigation Requirement  > 3 AFY*

Irrigation Requirement  < 1 AFY*

New Recycled Water Pipeline

New Sanitary Sewer 
Forcemain

* Refer to Table 1 for Customer Name

1

2

3

5

4

6







Mailing List 
 
US Army Corps of Engineers 
441 G Street NW 
Washington, DC 20314-1000 
 
US Fish and Wildlife Service 
Ventura Office 
2493 Portola Road, Suite B 
Ventura, CA 93003 
 
California Department of Fish and Wildlife 
Central Region 
1234 E. Shaw Avenue 
Fresno, CA 93710 
[...]
PREPARED FOR:
Brezack & Associates Planning 

3000 Citrus Circle, Suite 210 
Walnut Creek, CA 94598



This page left intentionally blank 



Pacific Grove Local Water Project 

Denise Duffy & Associates, Inc. i Biological Resources Report

TABLE OF CONTENTS 

1.0 PROJECT SUMMARY .......................................................................................................................... 1
1.1 Summary of Results ......................................................................................................................... 1

2.0 INTRODUCTION .................................................................................................................................. 3
2.1 Project Description ........................................................................................................................... 3
2.2 Project Location and Area ................................................................................................................ 4

3.0 METHODS ............................................................................................................................................. 6
3.1 Personnel and Survey Dates ............................................................................................................. 6
3.2 Special-Status Species ...................................................................................................................... 6
3.3 Sensitive Habitats ............................................................................................................................. 7
3.4 Data Sources ..................................................................................................................................... 8
3.5 Regulatory Setting ............................................................................................................................ 8

4.0 RESULTS ............................................................................................................................................. 11
4.1 Habitat Types ................................................................................................................................. 11
4.2 Special-Status Species .................................................................................................................... 13
4.3 Sensitive Habitats ........................................................................................................................... 14

5.0 IMPACTS AND MITIGATION ........................................................................................................... 15
5.1 Impacts ........................................................................................................................................... 15
5.2 Mitigation Measures ....................................................................................................................... 15

6.0 REFERENCES ..................................................................................................................................... 17

APPENDIX A: SPECIAL-STATUS SPECIES TABLE 

APPENDIX B: FLORISTIC SURVEY PLANT LIST 



Pacific Grove Local Water Project 

Denise Duffy & Associates, Inc. ii Biological Resources Report

FIGURES

Figure 1. Vicinity Map .................................................................................................................................................. 2
Figure 2. Project Site Map ............................................................................................................................................. 5
Figure 3. Habitat Map .................................................................................................................................................. 12



Pacific Grove Local Water Project 

Denise Duffy & Associates, Inc. 1 Biological Resources Report

1.0 PROJECT SUMMARY 

1.1 Summary of Results 

The City of Pacific Grove (City) is proposing to construct the Pacific Grove Local Water Project 
(PGLWP), which includes a Satellite Recycled Water Treatment Plant (SRWTP) located at the site of the 
retired Point Pinos Wastewater Treatment Plant (WWTP), on Pacific Grove Golf Links, south of Ocean 
View Boulevard (Figure 1).  Denise Duffy & Associates (DD&A) was contracted to conduct biological 
surveys at the SRWTP site.  This report details the findings of these surveys. 

Two habitat types were observed within the Project site: ruderal/developed, and Monterey cypress grove.  
A brief description of these habitats and a statement of the presence or potential presence of special-status 
species are presented in Section 4 of this document.   

This report evaluates the potential for occurrence of special-status species within the Project site.  Nesting 
raptors and other protected avian species have the potential to occur within the Project site based on 
observations, presence of appropriate habitat, and known occurrences within the vicinity.  Please refer to 
Appendix A and Section 4.0 for a detailed description of species that may occur on the project site.  All 
other species evaluated are assumed “unlikely to occur” or were determined “not present” within the 
Project site for the species-specific reasons presented in Appendix A.

Monterey Cypress trees were observed surrounding the Project site.  Native Monterey cypress is a CNPS 
List 1B.2 plant, which is treated as a special-status species in accordance with CEQA Guidelines Section 
15380.  Only two native stands of Monterey cypress are found on the Monterey Peninsula, located at 
Point Lobos and Pebble Beach.  All other stands of Monterey cypress, including those that were identified 
surrounding the Project site, are assumed to have been planted as landscape trees.  Therefore, the 
Monterey cypress located at the Project site would not be classified as a special-status plant species.  No 
special-status plant species were identified within the Project site during focused rare plant surveys and 
none are expected to occur. 



Pr
oj

ec
t L

oc
at

io
n

D
en

is
e 

D
uf

fy
 a

nd
 A

ss
oc

ia
te

s,
 In

c.
M

on
te

re
y 

| T
ru

ck
ee

 | 
S

an
 J

os
e

E
nv

iro
nm

en
ta

l C
on

su
lta

nt
s 

   
   

R
es

ou
rc

e 
P

la
nn

er
s

94
7 

C
as

s 
S

tre
et

, S
ui

te
 5

 
M

on
te

re
y,

 C
A 

93
94

0
(8

31
) 

37
3-

43
41

Sc
al

e:

Pr
oj

ec
t:

D
at

e:

V
ic

in
ity

 M
ap

1 
in

ch
 =

 0
.5

8 
m

ile
s

20
13

-4
2

Fi
gu

re 1

C:
\G

IS
\G

IS
_P

ro
je

ct
s\2

01
3-

42
 P

G
 L

oc
al

 W
at

er
\F

in
al

 P
ro

du
ct

s\V
ic

in
ity

 M
ap

.m
xd

5/
30

/2
01

4

0
0.

5
1

0.
25

K
ilo

m
et

er

Se
rv

ic
e 

La
ye

r C
re

di
ts

: S
ou

rc
es

: E
sr

i, 
D

eL
or

m
e,

 N
AV

TE
Q

, U
SG

S
, I

nt
er

m
ap

, i
P

C
, N

R
C

AN
,

Es
ri 

Ja
pa

n,
 M

E
TI

, E
sr

i C
hi

na
 (H

on
g 

K
on

g)
, E

sr
i (

Th
ai

la
nd

), 
To

m
To

m
, 2

01
3

So
ur

ce
s:

 E
sr

i, 
D

eL
or

m
e,

 H
E

R
E

, U
S

G
S

, I
nt

er
m

ap
, i

nc
re

m
en

t P
 C

or
p.

, N
R

C
A

N
, E

sr
i J

ap
an

,
M

E
TI

, E
sr

i C
hi

na
 (H

on
g 

K
on

g)
, E

sr
i (

Th
ai

la
nd

), 
To

m
To

m

0
0.

5
1

0.
25

M
ile



Pacific Grove Local Water Project 

Denise Duffy & Associates, Inc. 3 Biological Resources Report

2.0 INTRODUCTION 

The City of Pacific Grove is proposing to construct the Pacific Grove Local Water Project.  The PGLWP 
consists of a sewer diversion structure, a 0.28 million gallons per day (mgd) Satellite Recycled Water 
Treatment Plant, a waste pump station and force main pipeline, a recycled water pump station, 
approximately 0.25 miles of 8-inch pipeline, customer connections, and onsite retrofits required for the 
use of recycled water.  This report presents the findings of a biological resources assessment conducted 
by Denise Duffy & Associates, Inc. (DD&A) for the PGLWP at the proposed SRWTP site (Project) 
(Figure 2).  The emphasis of this study is to describe existing biological resources within and surrounding 
the proposed SRWTP site, identify any special-status species and sensitive habitats within the proposed 
SWRTP site, assess potential impacts that may occur to biological resources, and recommend appropriate 
avoidance, minimization, and mitigation measures necessary to reduce those impacts in accordance with 
the California Environmental Quality Act (CEQA). 

2.1 Project Description 

The project would be implemented according to a Design-Build (DB) procurement process.  A separate 
Operations Contract would be implemented for treatment plant and recycled water distribution system 
operations.  Therefore, some facility and operational details have not yet been determined.  Because the 
City is using a DB approach, the facility detailed construction design has not yet been fully completed.  
However, based upon the expected sewage quality and quantity, recycled water requirements to meet 
Title 22 standards, City’s performance criteria, and site constraints, the SRWTP will likely consist of the 
following facilities: 

Headworks facility, including flow metering, fine screens, and grit removal; 
Combined Biological and Filtration treatment, likely using Membrane Bioreactor (MBR) process; 
Disinfection, likely Ultraviolet (UV) Disinfection; 
Solids management, odor control, and emergency power equipment; 
Waste sewage pipeline, pump station, and force main;  
Retrofit of the existing tanks to serve as recycled water storage reservoirs; and, 
Pump station to pressurize the recycled water distribution system. 

Raw sewage would enter the headworks of the treatment facilities by gravity flow though a bar screen 
that would remove large debris. Sewage would then be pumped through a fine screen.  Screened sewage 
would be routed to the MBR for biological treatment.  The MBR would have aerated and unaerated zones 
to reduce nutrient concentrations (e.g., ammonia and phosphorous).  The membranes would remove 
suspended solids.  Discharge (permeate) from the membranes would flow to an UV disinfection system. 
The treated water would be pumped to onsite storage tanks.  This satellite recycled water treatment plant 
would produce recycled water suitable for unrestricted uses pursuant to California Code of Regulations, 
Title 22, sections 60301- 60355.   

The SRTWP facilities would be operated 24 hours per day.  The facility would be supplied operational 
power from the existing electric utility grid. The SRTWP is expected to use approximately 495 kWh/day.  
The SRWTP would include a 50 kw  portable emergency generator for the waste sewage pump station.  
In the event of a power loss at the SRWTP, the diversion structure would be closed, sewage would bypass 



Pacific Grove Local Water Project 

Denise Duffy & Associates, Inc. 4 Biological Resources Report

the SRWTP and be conveyed to the regional wastewater collection system.  Therefore, backup power is 
not anticipated to be needed for the treatment facilities. 

2.2 Project Location and Area 

The SRWTP is proposed at the site of the retired Point Pinos Wastewater Treatment Plant (WWTP), 
located on Pacific Grove Golf Links, south of Ocean View Boulevard (Figure 2).  The project site is 
approximately 2-acres.  The site is heavily disturbed and has been continually used for municipal 
maintenance purposes for the past 65-years.  The City of Pacific Grove owns and operates this lot as a 
secondary corporation yard and truck station for street and sewer maintenance.  The City collects and 
stores groundwater seepage in the existing WWTP clarifier and digester tanks for use by street sweeping 
trucks, sewer flushing, and for construction water.  The two large tanks of the retired WWTP facilities 
and heavily traveled dirt driveways dominate the site.  Construction materials and spoils are currently 
stored around the driveways and fill material is stockpiled in the northwestern corner of the site. 

The Project site is generally surrounded by the following uses:   

Pacific Grove Golf Links is located to the south and east of the Project site;  
Coastal scrub habitat is located immediately west and north of the Project site, and; 
Ocean View Boulevard borders the coastal scrub habitat to the north of the Project site. 



Su
rv

ey
 A

re
a

D
en

is
e 

D
uf

fy
 a

nd
 A

ss
oc

ia
te

s,
 In

c.
M

on
te

re
y 

| T
ru

ck
ee

 | 
S

an
 J

os
e

E
nv

iro
nm

en
ta

l C
on

su
lta

nt
s 

   
   

R
es

ou
rc

e 
P

la
nn

er
s

94
7 

C
as

s 
S

tre
et

, S
ui

te
 5

 
M

on
te

re
y,

 C
A 

93
94

0
(8

31
) 

37
3-

43
41

Sc
al

e:

Pr
oj

ec
t:

D
at

e:

N
/A

20
13

-4
2

Fi
gu

re 2
5/

30
/2

01
4

Pr
oj

ec
t S

ite
 M

ap



Pacific Grove Local Water Project 

Denise Duffy & Associates, Inc. 6 Biological Resources Report

3.0 METHODS 

3.1 Personnel and Survey Dates 

An initial reconnaissance-level survey was conducted on July 18, 2013 by DD&A biologist Matthew 
Johnson (Associate Environmental Scientist).  The reconnaissance-level survey was conducted to prepare 
a biological constraints memo during the preliminary phases of the project.  Habitats within the Project 
site were characterized in the field to assess potential project-related impacts to wildlife and wildlife 
habitats and for potential occurrences of special-status plant and wildlife species. 

Additional biological surveys, including a floristic survey, were conducted at the Project site on May 13, 
2014 by Mr. Johnson and Jami Davis (Assistant Environmental Scientist).  The survey areas were defined 
by maps provided by Brezack & Associates Planning (Figure 2).  Survey methods included walking the 
survey area and using aerial maps to identify general habitat types and potential sensitive habitats, and 
conducting a focused survey of appropriate habitat for special-status plant species.  Concurrently, a 
reconnaissance-level wildlife habitat survey was conducted to identify suitable habitat and observe any 
special-status wildlife species.  Available reference materials were reviewed prior to conducting the field 
surveys, including the DFW’s CNDDB occurrence reports (DFW, 2014), U.S. Fish and Wildlife Service 
list of Federally Listed Threatened and Endangered Species that May Occur in Monterey County 
(Service, 2014), and aerial photographs of the Project site.   

The Project site was surveyed for botanical resources following the applicable guidelines outlined in: 
Guidelines for Conducting and Reporting Botanical Inventories for Federally listed, Proposed and 
Candidate Plants (Service, 2000), Protocols for Surveying and Evaluating Impacts to Special Status 
Native Plant Populations and Natural Communities (DFW, 2009), and CNPS Botanical Survey 
Guidelines (CNPS, 2001).  Reference populations for special-status plant species with the potential to 
occur on the Project site were checked periodically to ensure that the botanical survey was conducting 
during the appropriate blooming period. 

3.2 Special-Status Species 

Special-status species are those plants and animals that have been formally listed or proposed for listing 
as endangered or threatened, or are candidates for such listing under the federal Endangered Species Act 
(ESA) or the California Endangered Species Act (CESA).  Listed species are afforded legal protection 
under the ESA and CESA.  Species that meet the definition of rare or endangered under the CEQA 
Section 15380 are also considered special-status species.  Animals on the DFW’s list of “species of 
special concern” (most of which are species whose breeding populations in California may face 
extirpation if current population trends continue) meet this definition and are typically provided 
management consideration through the CEQA process, although they are not legally protected under the 
ESA or CESA.  Additionally, the DFW also includes some animal species that are not assigned any of the 
other status designations in the CNDDB “Special Animals” list.  The DFW considers the taxa on this list 